

Test Report

No. **SLL15/01450-439083**

Date: Mar 25, 2015

Page 1 of 3

SBGEAR VINA CO., LTD

88D DUONG CONG KHI, XUAN THOI SON, HOC MON
HO CHI MINH CITY, VIET NAM

The following sample was submitted and identified on behalf of the client.
One sample of (A) Soft baby carrier (Nextstep) in Cherry Red.

Sample Description : NEXSTEP
 Color/ Location : Cherry Red
 Characteristic : Baby Carrier
 End use : Baby Carrier
 Customer : ONYA BABY INC.
 Country of Destination : USA, CANADA, JAPAN
 Sample Receiving Date : Feb 11, 2015; Confirmation date: Mar 05, 2015
 Test Performing Period : Mar 06, 2015 to Mar 25, 2015
 Methods and Results : Please refer to next page(s).

Test Requested	Result
ASTM F2236-14 (Excluding clause 5.3 & 5.7)	PASS

Note: Conclusions on are based on the test result from the actual sampling of the received sample(s).

Signed for and on behalf of
SGS Vietnam LTD



Dinh Duy Hai
Softlines Lab Manager

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request and accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

TEST RESULTS:

Test Conducted: Based on **ASTM F2236-14 Standard Consumer Safety Specification for Soft Infant and Toddler Carriers**

Number of Tested Sample: ___4___ pieces/style

Test Results: Details shown as following table

Clause	Test Items	Results
5	General requirements	
5.1	Hazardous sharp points or edges	PASS
5.2	Small parts	PASS
5.3	Lead in paint	NT
5.4	Wood parts	NA
5.5	Locking and Latching	PASS
5.6	Labeling	PASS
5.7	Flammability of Textile Products	
5.7.1	There shall be no Class 2 or 3 fabrics used in the construction of a soft infant and toddler carrier when the product is evaluated against the requirements of 16 CFR 1610.	NT
5.7.2	If a soft infant and toddler carrier is incapable of being evaluated to the requirements of 16 CFR 1610 due to construction characteristics, the product shall not be flammable as defined under 16 CFR 1500.3(c)(6)(vi) when tested in accordance with Consumer Safety Specification F963, Annex 5.	NT
5.8	Toys	NA
6	Performance requirements	
6.1	Leg openings	NA
6.2	Dynamic and Static Load	
6.2.1	Structural Integrity	PASS
6.2.2	Support/Shoulder Strap Slippage	PASS
6.3	Unbounded leg opening	PASS
6.4	Fastener Strength and Strap Retention	PASS
8	Marking and labeling	PASS
9	Instructional literature	PASS

Remarks: 1. NA = Not Applicable.
 2. NT = Not Tested as per applicant's request.
 3. The carrier is intended for babies from 15 lbs to 45 lbs. Just test the position on front carry, back carry and hip/side carry. According to the standard, there are no relative guides that could evaluate other use states.

Remarks: This test was performed by SGS Guangzhou Laboratory.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request and accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

PHOTO OF SUBMITTED SAMPLE(S):



Report results refer to submitted sample (s) only
 *** End of Report ***

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request and accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.